
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.3/7897APM3T3.doc (FINAL DRAFT) 

 City of San José 
 
 San José/Santa Clara Water Pollution  
 Control Plant Master Plan 
 
 TASK NO. 3 
 PROJECT MEMORANDUM NO. 3 
 EXISTING TREATMENT PLANT PERFORMANCE 
  
 FINAL DRAFT 
 July 2009 
 
  

 



FINAL DRAFT - July 13, 2009 i 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.3/7897APM3T3.doc (FINAL DRAFT) 

CITY OF SAN JOSÉ 
 

SAN JOSÉ/SANTA CLARA WATER POLLUTION  
[...]
Station Ammonia-Nitrogen

LEGEND



sj908f11-7897.ai

Figure 31
MONTHLY AVERAGE BNR SYSTEM

EFFLUENT AMMONIA-NITROGEN CONCENTRATION
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

0.00

0.50

1.00

1.50

2.00

2.50

3.00

3.50

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

B
N

R
 S

ys
te

m
 E

ffl
ue

nt
 A

m
m

on
ia

-N
itr

og
en

 C
on

ce
nt

ra
tio

n 
(m

g/
L)

BNR 1 Battery A Effluent
BNR 1 Battery B Effluent
BNR 2 Effluent
BNR 2 Battery B Effluent



LEGEND

sj908f17-7897.ai

Figure 32
MONTHLY AVERAGE BNR SYSTEM 
EFFLUENT NOX CONCENTRATION

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

0

2

4

6

8

10

12

14

16

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

B
N

R
 S

ys
te

m
 E

ffl
ue

nt
 N

O
x 

C
on

ce
nt

ra
tio

n 
(m

g/
L)

BNR 1 Battery A NO2
BNR 1 Battery B NO2
BNR 1 Battery A NO3
BNR 1 Battery B NO3
BNR 2 Battery A NO3



 

FINAL DRAFT - July 13, 2009 53 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.3/7897APM3T3.doc (FINAL DRAFT)

WPCP has been successfully operating at an average total SRT of 8.5 days, with an 
aerobic SRT of 4.2 days, which is on the low end for facilities that must nitrify in this climate. 
It is possible that the actual aerobic SRT is longer if some of the anaerobic and anoxic 
zones are partially aerobic resulting from using diffused aeration for mixing. Figure 33 
illustrates the SRT for different batteries and the overall secondary process. 

4.3.4 MLSS and MLVSS 

The MLSS concentration is the total suspended solids concentration in the aeration tanks. 
The mixed liquor volatile suspended solids (MLVSS) concentration is the total volatile 
suspended solids concentration in the aeration tanks, which is directly proportional to the 
quantity of biomass available to perform treatment. The operating MLSS has a direct impact 
on the operating SRT, solids loading and performance of the clarifiers, and sometimes 
sludge settleability.  

The aeration tanks have been operated with a MLSS and MLVSS concentration of 
approximately 3,000 and 2,200 mg/L, respectively, for the last 8 years. This concentration is 
well within typical concentrations of this process and operating at this concentration has 
resulted in good performance. Figure 34 and 35 illustrate the MLSS and MLVSS 
concentrations for different batteries and the overall secondary process as measured 
downstream of the aeration tanks. Note that due to the fact that all of the RAS is fed in the 
first zone, while primary effluent is split between the first and third zones (60/40 split), the 
measured MLSS and MLVSS only represents the concentrations in the latter 2 zones after 
the RAS has been diluted with 100 percent of the total primary effluent. The first two zones 
will be operating at higher concentrations (approximately 30 percent higher) because the 
RAS is only diluted at approximately 60 percent of the total primary effluent. The tables 
provided in the appendix presents the calculated MLSS concentrations for each battery for 
the BNR I and BNR II systems. 

4.3.5 Sludge Yield and Waste Activated Sludge Production 

WAS production and sludge yields (pounds of sludge generated per pound of BOD 
removed) are in the expected range for this type of secondary process. The average yield 
of biomass during the review period was 0.56 pound of VSS per pound of BOD removed. 
The average yield of total solids during the review period was 0.75 pound of TSS per pound 
of BOD removed. Typically, the sludge yields can be expected to decrease if the operating 
SRT is increased; conversely, one would expect the sludge yields to increase if the 
operating SRT is reduced. Figure 36 illustrates the sludge yields for the entire secondary 
process during the review period. The jump in yield after July 2006 may be an anomaly due 
to measurement error. 



sj908f25-7897.ai

Figure 33
MONTHLY AVERAGE BNR

SYSTEM SOLIDS RETENTION TIME
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

0

2

4

6

8

10

12

14

16

18

20

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

S
R

T 
(D

ay
s)

Total BNR 1 and BNR 2 Combined
Total BNR 2 Batt A
Total BNR 2 Batt B
Total BNR 1 Batt A
Total BNR 1 Batt B
BNR 1 and BNR 2 Aerobic SRT



sj908f24-7897.ai

Figure 34
MONTHLY AVERAGE BNR SYSTEM MIXED 

LIQUOR SUSPENDED SOLIDS CONCENTRATION
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

0

500

1,000

1,500

2,000

2,500

3,000

3,500

4,000

4,500

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

M
LS

S
 C

on
ce

nt
ra

tio
n 

(m
g/

L)

BNR 1 and BNR 2 Combined
BNR 2 Batt A
BNR 2 Batt B
BNR 1 Batt A
BNR 1 Batt B



sj908f23-7897.ai

Figure 35
MONTHLY AVERAGE BNR SYSTEM MIXED LIQUOR

VOLATILE SUSPENDED SOLIDS CONCENTRATIONS
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

0

500

1,000

1,500

2,000

2,500

3,000

3,500

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

M
LV

S
S

 C
on

ce
nt

ra
tio

n 
(m

g/
L)

BNR 1 and BNR 2 Combined
BNR 2 Batt A
BNR 2 Batt B
BNR 1 Batt A
BNR 1 Batt B



sj908f26-7897.ai

Figure 36
MONTHLY AVERAGE BNR SYSTEM SLUDGE YIELD

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

LEGEND

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

1.1

1.2

1.3

1.4

1.5

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

B
N

R
 I 

an
d 

II 
S

lu
dg

e 
Y

ie
ld

 (
lb

 V
S

S
/ l

b 
B

O
D

)

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

1.1

1.2

1.3

1.4

1.5

B
N

R
 I 

an
d 

II 
S

lu
dg

e 
Y

ie
ld

 (
lb

 T
S

S
/ l

b 
B

O
D

)

lb VSS / lb BOD Removed
lb TSS / lb BOD Removed



 

FINAL DRAFT - July 13, 2009 58 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/PM No.3/7897APM3T3.doc (FINAL DRAFT) 

4.3.6 Sludge Volume Index 

The SVI is a measure of settleability. In general, the lower the number, the better the 
settleability. SVI’s below 150 milliliters per gram (mL/g) are generally considered to have 
good settleability. Plants that have selectors or a nutrient removal process (such as the 
WPCP) often have good settleability. The average settleability during the review period was 
83 mL/g. The frequency distribution of settleability for the 50th, 90th, 95th and 99th 
percentile were 76 mL/g, 99.6 mL/g, 113.7 mL/g, and 219.6 mL/g, respectively. Figure 37 
illustrates the monthly average settleability during the review period. As the figure 
illustrates, there have been few brief periods with poor settleability where SVI’s climbed 
above 150 mL/g. The cause for these excursions is not known. However, staff has 
observed that settleability is degraded during wet weather events (City of San José, 1998).  

4.3.7 Clarifier Overflow Rates 

The clarifier overflow rate has averaged approximately 500 and 680 gallons per day per 
square foot (gpd/sf) during ADAF and PHWWF conditions reviewed during the analysis 
period. At the WPCP’s typical operating MLSS concentration and SVIs, these overflow 
rates are an acceptable loading rate for maintaining good clarifier performance. Effluent 
TSS data (see Figure 29) show the clarifiers are performing well. Figure 38 illustrates the 
overflow rate for different clarifier batteries and the overall clarifier process. Note that in 
2006, BNR 1 was operated at a higher loading rate than previous years to accommodate a 
temporary shut-down to BNR 2 for the headworks project tie-in. 

4.3.8 Clarifier Solids Loading Rates 

The clarifier SLR has averaged 17 and 26 pounds per day per square foot (ppd/sf) during 
ADAF and PHWWF conditions reviewed during the analysis period. At the WPCP’s typical 
operating MLSS concentration and SVI’s, these SLR’s are an acceptable loading rate for 
maintaining good clarifier performance. Effluent TSS data (see Figure 29) show the 
clarifiers are performing well under normal operation conditions. Figure 39 illustrates the 
SLR for different batteries and the overall clarifier process. Note that in 2006, BNR 1 was 
operated at a higher loading rate than previous years to accommodate a temporary 
shut-down to BNR 2 for the headworks project tie-in. 

4.4 Tertiary Treatment 

The WPCP tertiary treatment consists of media filtration followed by chlorine disinfection. 
Table 10 presents the performance of tertiary treatment at the WPCP. Note that the WPCP 
Design Criteria column in Table 10 is based on design drawings and other sources. Further 
discussion of WPCP design and stand-by criteria is presented in PM 3.4.



sj908f27-7897.ai

Figure 37
MONTHLY AVERAGE BNR 

SYSTEM SLUDGE VOLUME INDEX
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

0

25

50

75

100

125

150

175

200

225

250

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

S
V

I (
m

L/
g)

BNR 1 and BNR 2 Combined
BNR 2 Batt A
BNR 2 Batt B
BNR 1 Batt A
BNR 1 Batt B



sj908f21-7897.ai

Figure 38
MONTHLY AVERAGE BNR SYSTEM 

CLARIFIER OVERFLOW RATE
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

LEGEND

BNR 1 and BNR 2 Combined
BNR 2 Batt A
BNR 2 Batt B
BNR 1 Batt A
BNR 1 Batt B

0

250

500

750

1,000

1,250

1,500

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

C
la

rif
ie

r 
O

ve
rfl

ow
 R

at
e 

(g
pd

/s
f)



sj908f22-7897.ai

Figure 39
MONTHLY AVERAGE BNR SYSTEM
CLARIFIER SOLIDS LOADING RATE

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

LEGEND

BNR 1 and BNR 2 Combined
BNR 2 Batt A
BNR 2 Batt B
BNR 1 Batt A
BNR 1 Batt B

0

10

20

30

40

50

60

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

C
la

rif
ie

r 
S

ol
id

s 
Lo

ad
in

g 
R

at
e 

(p
pd

/s
f)



 

FINAL DRAFT - July 13, 2009 62 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/7897APM3T3.doc (FINAL DRAFT) 

Table 10 Tertiary Treatment Loading and Performance Data  
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Performance/Loading(2,3) 
(2000 - 2007) Process/Design 

Parameter 
Design Condition 

(Flow or Load) 
WPCP Design 

Criteria(1) Average Range 
Tertiary Filters 
Filtration Rate (gpm/sf)    

 ADWF NA 4.8 4.1 - 6.0 
 ADAF 5 4.8 4.2 - 5.5 
 ADMMF NA 5.0 4.4 - 6.0 
 PHWWF 5.7 or 7 7.2 6.3- 8.6 

Backwash, % of Influent Flow    
 ADWF NA 3 3 - 4 
 ADAF NA 5 3 - 15 
 ADMMF NA 4 3 -6 

Filtration Efficiency or Percent Removal of Solids    
 ADWF NA 76 73 - 80 
 ADAF NA 73 57 - 81 
 ADMMF NA 73 66 - 84 

Influent Turbidity (NTU)    
 ADWF NA 1.7 1.2 - 2.2 
 ADAF NA 1.8 1.2 - 2.4 
 ADMMF NA 1.9 0.2 - 3.8 

Effluent Turbidity (NTU)    
 ADWF NA 0.6 0.4 - 0.8 
 ADAF NA 0.7 0.5 - 0.9 
 ADMMF NA 0.7 0.4 - 1.1 

Disinfection and Dechlorination 
Chlorine Contact Tank Contact Time (hrs)   

 ADWF NA 1.2 1.1 - 1.2 
 ADAF NA 1.2 1.0 - 1.2 
 ADMMF NA 1.0 1.0 - 1.2 
 PHWWF 0.9 0.7 0.6 - 0.8 

Chlorine Dose(4) (mg/L)    
 ADWF NA 3.5 1.6 - 4.5 
 ADAF NA 3.4 2.6 - 4.2 
 ADMMF NA 3.4 2.4 - 4.1 



 

FINAL DRAFT - July 13, 2009 63 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/7897APM3T3.doc (FINAL DRAFT) 

Table 10 Tertiary Treatment Loading and Performance Data  
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Performance/Loading(2,3) 
(2000 - 2007) Process/Design 

Parameter 
Design Condition 

(Flow or Load) 
WPCP Design 

Criteria(1) Average Range 
Sulphur Dioxide Dose(5) (mg/L)    

 ADWF NA 2.6 1.5 - 4.4 
 ADAF NA 2.7 1.4 - 5.0 
 ADMMF NA 2.9 1.1 - 6.0 

Recycled Water CT Value(2) (mg-min/L)   
 ADWF NA 2,780 1,530 - 4,070 
 ADAF NA 2,710 1,470 - 4,460 
 ADMMF  NA 2,530 1,490 - 4,260 

Notes: 
NA = Not Available. 
(1) Design criteria based on maximum capacity available (i.e. all units in service). 
(2) Performance data are monthly averages unless otherwise noted. 
(3) Based on actual number of units in service. Not all units are in service at all times. 
(4) Chlorine dose average and range based on data from 2000 to 2007. ADMMF average and 

range determined using data from 2000, and 2002 to 2007. 
(5) Sulphur dioxide dose based on data from 2000 to 2007.  
 

4.4.1 Filtration 

The key design criteria for multi-media filters are hydraulic loading rates (gpm/sf) at 
PHWWF and ADWF, solids removal efficiency, backwash volume, and the effluent turbidity. 
During the analysis period, the filter loading rate was 4.8 gallons per minute per square foot 
(gpm/sf) during ADAF. The WPCP filters are approximately 76 percent efficient in solids 
removal. The ADAF turbidity of the filter influent is reduced from approximately 1.8 NTU to 
0.7 NTU. Figure 40 presents the filter loading rate. 

4.4.2 Disinfection and Dechlorination 

The key design criteria of a chlorine disinfection system is the chlorine dose and contact 
time (CT) for the chlorine contact basins. As part of the disinfection process, the WPCP 
also uses ammonia-nitrogen. In addition, to meet Title 22 requirements for recycled water, 
the diverted portion of the WPCP effluent considered to be recycled water must meet 
requirements for a minimum CT value in mg-min/L (residual chlorine in mg/L multiplied by 
modal CT in minutes), and modal CT in minutes. Once the flow has been disinfected, it is 
then dechlorinated with sulfur dioxide. 



sj908f29-7897.ai

Figure 40
MONTHLY AVERAGE FILTER LOADING RATE

SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN
CITY OF SAN JOSÉ

LEGEND

0.0

1.0

2.0

3.0

4.0

5.0

6.0

7.0

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

Fi
lte

r 
Lo

ad
in

g 
R

at
e 

(g
pm

/s
f)

Filter Loading Rate (gpm/sf)



 

FINAL DRAFT - July 13, 2009 65 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/7897APM3T3.doc (FINAL DRAFT)

Figure 41 presents the chlorine contact tank detention time. The detention time has 
increased slightly over the analysis period from approximately 0.9 hrs to 1.2 hrs. ADWF 
chlorine and sulfur dioxide doses averaged approximately 3.5 and 2.6 mg/L, respectively. 
No ammonia-nitrogen use data was available for review. 

4.5 Solids Treatment 

Solids in the WPCP are removed from the primary, secondary, and tertiary clarifiers/settling 
tanks. Primary sludge is thickened within the primary settling tanks, and then pumped to all 
anaerobic digesters that are in service. Secondary sludge is thickened in the DAFs before 
digestion. Digested biosolids are sent to the biosolids lagoons. After storage time in the 
biosolids lagoons, the biosolids are dredged and pumped to the drying beds. The biosolids 
then dry through the summer and early fall for a total of about six months. Final air-dried 
biosolids are sampled to confirm Class A pathogen status. Table 11 summarizes the solids 
handling loading and performance data from 2000 through 2007. 

4.5.1 Primary Sludge Thickening 

Primary sludge is thickened in the primary settling tanks and removed at approximately 
4 percent solids. Historical primary sludge total solids and percent solids data are also 
presented in Table 11. The monthly averages of primary sludge total solids and percent 
solids over the past 8 years are shown in Figure 42. Based on the reported primary sludge 
flow and percent solids, the average annual primary sludge total solids ranges from 
approximately 107,000 lb/d per day to 134,000 lb/d with a solids percent range of 
3.4 percent to 4.3 percent. Average annual primary sludge flows have ranged from 299,000 
to 463,000 gpd. 

4.5.2 Dissolved Air Flotation Thickening 

There are 16 DAF thickeners at the WPCP. The WAS and thickened waste activated 
sludge (TWAS) total solids are presented in Figure 43. The WAS data show a fairly 
consistent trend with only one monthly average dipping below 100 thousand pounds per 
day (klbs/day) and no months exceeding 160 klbs/day. The TWAS data, however, show a 
decreasing trend until the summer months of 2004 when there is a dramatic jump. Based 
on discussions with the City, they believe the dramatic change in TWAS solids in 2004 was 
due to erroneous flow measurements prior to 2004.  TWAS measurements after 2004 are 
believed to be more accurate. 

The key design parameters in a DAF thickening system are SLR and hydraulic loading rate. 
For the secondary waste sludge thickening, only 10 to 12 of the DAF units are typically 
operated at any given time (Ken Rock, personal communication, 2008). For the 8 years of 
service data, it was assumed that 11 tanks were annually in operation. The associated SLR 
is plotted in Figure 44. As seen from Table 11, with 11 units in service, DAF SLRs are low 
and hydraulic loading rates are extremely low. 



LEGEND

sj908f30-7897.ai

Figure 41
MONTHLY AVERAGE CHLORINE

CONTACT TANK DETENTION TIME
SAN JOSÉ/SANTA CLARA WPCP MASTER PLAN

CITY OF SAN JOSÉ

Chlorine Contact Basin
Detention Time (hrs)

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

Ja
n-

00

Ju
l-0

0

Ja
n-

01

Ju
l-0

1

Ja
n-

02

Ju
l-0

2

Ja
n-

03

Ju
l-0

3

Ja
n-

04

Ju
l-0

4

Ja
n-

05

Ju
l-0

5

Ja
n-

06

Ju
l-0

6

Ja
n-

07

Ju
l-0

7

Date

C
hl

or
in

e 
C

on
ta

ct
 B

as
in

 D
et

en
tio

n 
Ti

m
e 

(h
rs

)



 

FINAL DRAFT - July 13, 2009 67 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/7897APM3T3.doc (FINAL DRAFT)

Table 11 Solids Treatment Performance Data  
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Performance/Loading(2,3) 

(2000 - 2007) Process/Design 
Parameter Design Load 

WPCP 
Design 

Criteria(1) Average Range 
Primary Sludge Thickening    
Primary Sludge Flow (gpd)   
 ADAF NA 375,800 298,700-463,100 
 ADWF NA 363,550 317,500-450,850 
 ADMMF NA 410,700 262,700-542,900 
Primary Sludge Total Solids (lb/day)   
 ADAL NA 121,600 106,900 - 133,600 
 ADWL NA 117,400 107,000 - 127,300 
 ADMML NA 123,400 108,000 - 144,000 
Primary Sludge % Solids    
 ADAL NA 3.95 3.44 - 4.31 
Primary Sludge VSS/TSS    
 ADAL NA 0.83 0.80 - 0.85 
DAF Thickening 
Solids Loading(4) (lb/sf/day)    
 ADAL NA 5.29 2.94-7.54 
  ADWL NA 5.43 2.66-7.79 
  ADMML NA 5.63 3.12-8.69 
Hydraulic Loading(4) (gpm/sf)    
 ADAL NA  0.083 0.077 - 0.091 
  ADWL NA 0.084 0.074 - 0.096 
 ADMML NA 0.081 0.067 - 0.090 
% Solids Capture     
  NA 88.0 (5a) 84.9 - 91.7(5a) 
  NA 50.4(5b) 43.4 - 61.4(5b) 
Thickened Waste Activated Sludge (TWAS), (lb/day)  
 ADAL NA  95,400 53,050-136,000 
 ADWL NA 97,900 48,050-140,500 
 ADMML NA 101,500 56,350-156,700 



 

FINAL DRAFT - July 13, 2009 68 
pw://Carollo/Documents/Client/CA/San Jose/7897A00/Deliverables/Task 3.0/7897APM3T3.doc (FINAL DRAFT)

Table 11 Solids Treatment Performance Data  
San José/Santa Clara Water Pollution Control Plant Master Plan 
City of San José 

Performance/Loading(2,3) 

(2000 - 2007) Process/Design 
Parameter Design Load 

WPCP 
Design 

Criteria(1) Average Range 